



www.prolamsa.com

**CERTIFICADO DE CALIDAD / MILL TEST REPORT**

Aceromex, S.A. de C.V.  
 Vía José López Portillo No. 12 Bis  
 San Francisco Chilpan  
 Tultitlan MEX C.P.54900

Aceromex, S.A. de C.V.  
 Vía José López Portillo No. 12 Bis  
 San Francisco Chilpan  
 Tultitlan MEX C.P. 54900

210527

06/05/2014

4500101566	10123809-70	0008958290	0009361933	306202	CUAD# 2.000### 0.2500	CGBSDPR	STK# 6.096	6096 mm	0.0650	0.6600	0.0080	0.0090
------------	-------------	------------	------------	--------	-----------------------	---------	------------	---------	--------	--------	--------	--------

4500101566	10123809-70	0008958290	0009361933	75	62	52	26	A500 Grado B	371772	Made in Mexico
------------	-------------	------------	------------	----	----	----	----	--------------	--------	----------------